
Product Catalog  \  AGRICULTURAL  \  AGRICULTURE  \  MINI CRAWLER EXCAVATORS  \  8035ZTS 01230500-01231499 
9802/5530  \  N ENGINES 403D-15 AND 403D-17 TIER-3, M1227855-8025, M1229982-8030, M1231045-8035 ON  \  N01 

ENGINE BLOCK & SUB ASSEMBLIES 

  9802/5530 N1-3-10 BLOCK ASSEMBLY 

Item Part # Change No Description Usage Code QTY

1 ****  None serviced part  1

2 02/630456  Plug D=40mm  4

页码，1/2(W)w

2016/7/30http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=2409b1a...



3 02/634206  Plug core D=25mm  2

4 02/634207  Plug core D=40mm  3

5 02/634207  Plug core D=40mm  1

6 02/634207  Plug core D=40mm  1

7 826/10731  Screw  2

10 02/630702  Plug 10.4mm  3

11 02/634203  Bush  1

11 02/634709  Bush -0.25mm undersize  1

11 02/634710  Bush -0.5mm undersize  1

12 02/630017  Dowel  2

13 02/630018  Dowel  2

14 02/630013  Bearing  1

15 02/630014  Plug core D=45mm  1

16 02/630707  Bearing  1

17 02/634013  Seal rear oil  1

18 02/634768  Shaft .  1

18 332/G1855  
Shaft kit oil pump idler 
Contains idler gear plus oil pump assembly kit including the 
shaft. 

 1

19 02/630024  Dowel  2

20 826/10719  Stud  2

21 02/630019  Pin  2

22 826/10720  Stud  2

23 02/630022  Stud  1

24 02/630007  Plug 8.4mm  3

25 02/634007  Cap bearing assembly  1

26 ****  None serviced part  1

27 ****  None serviced part  1

28 02/630024  Dowel  2

29 02/634005  Screw  2

30 02/634008  Cap bearing assembly  1

31 ****  None serviced part  1

32 ****  None serviced part  1

33 02/630024  Dowel  2

34 02/634005  Screw  2

35 02/634009  Cap bearing assembly  1

36 ****  None serviced part  1

37 ****  None serviced part  1

38 02/630024  Dowel  2

39 02/634005  Screw  2

40 02/630544  Seal oil  1

41 02/634674  Bolt  2

42 02/631317  Plate engine back  1

43 02/634112  Screw  10

44 02/634869  Screw .  2

45 826/10745  Screw  2

46 02/634059  Nut  2

47 02/630108  Washer  2

48 02/630134  Washer spring  2

50 02/634767  Cover .  1

51 02/203009  Gasket  1

52 02/630541  Screw  2

页码，2/2(W)w

2016/7/30http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=2409b1a...



 

Item Part # Change No Description Usage Code QTY

1 02/634803  Crankshaft Assembly  1

2 ****  None serviced part  1

3 :02/630043  Pin  1

4 :02/634730  Gear .  1

5 :02/630042  Key  1

页码，2/3(W)w

2016/7/30http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=eabc16b...



6 02/630717  Kit-bearing main standard  1

6 02/630718  Kit-bearing main undersize - 0.25mm  1

6 02/630719  Kit-bearing main undersize - 0.50mm  1

7 02/630720  Kit-bearing big end standard  1

7 02/630721  Kit-bearing big end undersize - 0.25mm  1

7 02/630722  Kit-bearing big end undersize - 0.50mm  1

8 02/630723  Washer thrust  2

9 02/634022  Conrod assembly  3

10 ****  None serviced part  1

11 ****  None serviced part  1

12 :02/630725  Bush small end  1

13 :02/630726  Screw  2

14 :02/630727  Nut  2

15 02/634135  Piston assembly  3

16 ****  None serviced part  1

17 :02/634136  Kit-piston ring  1

18 02/630732  Circlip  6

19 02/630731  Pin gudgeon  3

页码，3/3(W)w

2016/7/30http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=eabc16b...



Product Catalog  \  AGRICULTURAL  \  AGRICULTURE  \  MINI CRAWLER EXCAVATORS  \  8035ZTS 01230500-01231499 
9802/5530  \  N ENGINES 403D-15 AND 403D-17 TIER-3, M1227855-8025, M1229982-8030, M1231045-8035 ON  \  N01 

ENGINE BLOCK & SUB ASSEMBLIES 

  9802/5530 N1-5-10 FAN PULLEYS & BELT 

Item Part # Change No Description Usage Code QTY

1 02/634880  Pulley Crankshaft  1

2 02/630778  Nut  1

页码，1/2(W)w

2016/7/30http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=4136cdf...



3 02/630779  Washer  1

4 02/630068  Key  1

5 02/630835  Pulley water pump  1

6 30/926705  Fan viscous 15"  1

7 02/634881  Belt .  1

8 ****  T.B.A  1

9 829/31479  Spacer fan  1

10 1391/3507D  Capscrew M12 x 25  3

11 823/00309  Washer hardened (13mm x 23mm x 2.7mm)  3

12 ****  T.B.A  1

页码，2/2(W)w

2016/7/30http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=4136cdf...



Product Catalog  \  AGRICULTURAL  \  AGRICULTURE  \  MINI CRAWLER EXCAVATORS  \  8035ZTS 01230500-01231499 
9802/5530  \  N ENGINES 403D-15 AND 403D-17 TIER-3, M1227855-8025, M1229982-8030, M1231045-8035 ON  \  N01 

ENGINE BLOCK & SUB ASSEMBLIES 

  9802/5530 N1-6-10 TIMING CASE, GEARS CAMSHAFT 

Item Part # Change No Description Usage Code QTY

1 02/634877  Camshaft .  1

2 :02/630068  Key  1

页码，1/2(W)w

2016/7/30http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=db5f45b...



3 :02/630769  Bearing  1

4 :02/630082  Spacer  3

5 :02/630083  Gear  1

6 :02/634878  Gear Camshaft  1

7 02/634740  Tappet .  1

8 02/634789  Plate .  1

9 02/634162  Gasket t/case to block  1

10 02/630102  Screw  2

11 02/634872  Casing Timing  1

12 02/630089  Pin  1

13 02/634769  Gasket Timing Case  1

14 02/630763  Seal front oil  1

15 826/10729  Screw  4

16 826/10730  Screw  7

17 02/630134  Washer spring  2

18 02/630096  Nut  1

20 02/630101  Plate  1

21 02/630102  Screw  2

22 02/634766  Cover .  2

23 02/634882  Seal O-Ring  2

24 02/634713  Bolt .  2

25 02/634719  Nut .  2

26 02/634882  Seal O-Ring  1

27 02/634725  Housing Bearing  1

页码，2/2(W)w

2016/7/30http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=db5f45b...



Product Catalog  \  AGRICULTURAL  \  AGRICULTURE  \  MINI CRAWLER EXCAVATORS  \  8035ZTS 01230500-01231499 
9802/5530  \  N ENGINES 403D-15 AND 403D-17 TIER-3, M1227855-8025, M1229982-8030, M1231045-8035 ON  \  N01 

ENGINE BLOCK & SUB ASSEMBLIES 

  9802/5530 N1-6-12 TIMING LEVERS AND SPRINGS 

Item Part # Change No Description Usage Code QTY

1 02/634743  Bracket .  1

2 02/634770  Gasket .  1

页码，1/2(W)w

2016/7/30http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=eaf78b1...



3 02/634873  Lever Arm  1

4 02/634773  Spring .  1

5 02/630114  O Ring  1

6 02/634771  Spring .  1

7 02/630078  Nut  1

8 826/10742  Screw  1

9 826/10743  Nut  1

10 02/634166  Cap anti-tamper  1

11 826/10742  Screw  1

12 1370/0101Z  Nut (M6)  1

13 02/630071  Screw  4

14 02/634874  Lever Control  1

14 :02/630108  Washer 
Not Shown  1

15 02/634738  Shaft .  1

16 02/630808  Washer  1

17 02/634875  Sensor Speed  1

18 02/634717  Nut .  1

19 02/634876  Lever Arm  1

20 02/634737  Pivot Pin Bolt  1

21 02/630266  Washer  1

22 02/634720  Nut .  1

23 02/634774  Spring .  1

24 02/630111  Pin  1

25 02/634793  Screw Adjuster Assembly  1

26 :826/10738  Nut  1

27 :02/630308  Washer  1

28 :02/634794  Spring .  1

29 02/634776  Ring .  1

30 02/634159  Cap anti-tamper  1

31 02/634749  Bolt .  1

32 02/634716  Nut .  1

33 02/630266  Washer  1

34 02/634843  Cap Anti Tamper  1

35 02/634723  Cap .  1

36 02/634742  Lever .  1

页码，2/2(W)w

2016/7/30http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=eaf78b1...



Product Catalog  \  AGRICULTURAL  \  AGRICULTURE  \  MINI CRAWLER EXCAVATORS  \  8035ZTS 01230500-01231499 
9802/5530  \  N ENGINES 403D-15 AND 403D-17 TIER-3, M1227855-8025, M1229982-8030, M1231045-8035 ON  \  N01 

ENGINE BLOCK & SUB ASSEMBLIES 

  9802/5530 N1-7-1 FLYWHEEL & HOUSING 

Item Part # Change No Description Usage Code QTY

1 331/54940  Housing flywheel  1

2 1315/3421D  Bolt M10 x110mm  2

页码，1/2(W)w

2016/7/30http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=6f204b1...



3 1420/0008D  Washer (M10)  1

4 1315/3421D  Bolt M10 x110mm  4

5 1420/0008D  Washer (M10)  18

6 1370/0303D  Nut Self Lock M10  7

7 1315/3422D  Bolt M10x120mm long  4

8 1315/0408D  Setscrew M10 x 30  1

9 821/00412  Clip 'P' 27mm  1

10 02/630841  Flywheel assembly  1

11 :02/630774  Gear starter ring  1

12 02/630775  Bolt  6

13 02/630396  Plate engine back  10

14 02/634112  Screw  10

15 02/631334  Screw  1

16 02/630133  Nut  1

17 821/10436  Clamp block 1/2 X 3  1

18 331/20945  Plate clamp  2

19 1315/3311D  Bolt M8x45mm  2

20 JHP0080  Washer (M8)  5

21 335/10698  Bracket  1

22 123/00195  Clip Harness Support  1

页码，2/2(W)w

2016/7/30http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=6f204b1...



Product Catalog  \  AGRICULTURAL  \  AGRICULTURE  \  MINI CRAWLER EXCAVATORS  \  8035ZTS 01230500-01231499 
9802/5530  \  N ENGINES 403D-15 AND 403D-17 TIER-3, M1227855-8025, M1229982-8030, M1231045-8035 ON  \  N02 

CYLINDER HEAD & SUB ASSEMBLIES 

  9802/5530 N2-1-10 CYLINDER HEAD 

Item Part # Change No Description Usage Code QTY

1 02/634870  Cylinder Head Assy.  1

2 ****  None serviced part  1

页码，1/2(W)w

2016/7/30http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=f6f54bf6...



3 :02/634693  Seat valve insert A 3

3 :N/A  Not applicable not available B 3

4 :02/630573  Valve 
EXHAUST B 3

5 :02/634029  Valve inlet 
INTAKE A 3

6 :02/630142  Seal inlet valve A 3

7 :02/630147  Seal exhaust valve B 3

8 :02/630143  Spring valve  6

9 :02/630145  Collet  6

10 :02/630144  Cap  6

11 :02/630149  Plug D=30mm  1

12 :02/630149  Plug D=30mm  1

13 :02/634206  Plug core D=25mm  1

14 :02/634206  Plug core D=25mm  1

15 :02/631320  Plug D=10mm  2

16 :02/630933  Plug D=18mm  1

17 02/630842  Gasket cylinder head 1.3mm  1

17 02/630743  Gasket cylinder head 1.4mm  1

18 02/630185  Stud  2

19 N/A  Not applicable not available  2

20 02/630856  Screw  3

21 02/630741  Screw  11

22 02/634804  Cap Valve Spring  6

23 717/11700  Thermostart  3

23 02/630761  Lead 
Not Shown  1

24 02/630760  Rail connector  1

25 02/630758  Nut  1

26 02/630759  Washer  1

页码，2/2(W)w

2016/7/30http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=f6f54bf6...



Product Catalog  \  AGRICULTURAL  \  AGRICULTURE  \  MINI CRAWLER EXCAVATORS  \  8035ZTS 01230500-01231499 
9802/5530  \  N ENGINES 403D-15 AND 403D-17 TIER-3, M1227855-8025, M1229982-8030, M1231045-8035 ON  \  N02 

CYLINDER HEAD & SUB ASSEMBLIES 

  9802/5530 N2-2-1 ROCKER ASSEMBLY PUSHRODS & 
TAPPETS 

Item Part # Change No Description Usage Code QTY

1 02/634796  Shaft Rocker Assembly  1

页码，1/2(W)w

2016/7/30http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=11f520f...



Thank you so much for reading. 

Please click the “Buy Now!” 

button below to download the 

complete manual. 

 

 
 

After you pay. 

You can download the most 

perfect and complete manual in 

the world immediately. 

Our support email: 

ebooklibonline@outlook.com 

https://www.ebooklibonline.com/downloads/jcb-8035-zts-mini-crawler-excavator-parts-catalogue-manual-instant-download-sn-01230500-01231499/



